FREMA

Installation and user guide
Page 1 of 14

FR 180 CHAIN CONVEYER

Table of contents:

1. Declaration of conformity.

2. Safety

3. Installation

4. User guide

5. Warranty

6. Drawings of spare parts

56-5053 FR 180

56-5042 FR 180 - Extension

56-5043 FR 180 — Complete return roller
56-5044 FR 180 - Tightens section
56-5050 FR 180 — Pull section

®o0 o



FREMA

Installation and user guide
Page 2 of 14

FR 180 CHAIN CONVEYER

1. Declaration of conformity

FREMA

EU- declaration of conformity 3

FREMA
AUNINGVEJ 91b
DK-8961 ALLINGABRO

Hereby declares that FR 180 CHAIN CONVEYER is produced in accordance to the declarations
of CONCIL DIRECTIVE on mutual rapprochement on legislation on machines (2006/42/EF,
artikel 1) between member states.

FR 180 chain conveyer is a machine constructed to, horizontally or at max incline of 7 °, transport
grain, seed and granulates.
FR 180 chain conveyer is built to carry a maximum of 180 tons per hour.

Furthermore, the product is subject to the following standards and circulars:
The Danish Working Environment Authority declaration of lay-out of technical device, BEK nr.
612 af 25. Juni 2008

Allingdbro, 01.09.2011,

A,

Karsten Katter
Manufacturer




FREMA

Installation and user guide
Page 3 of 14

FR 180 CHAIN CONVEYER
2. Safety:

The chain conveyer is equipped with a door that functions as an overfill safety. The door is installed
with an emergency stop function which is activated when the door is opened or is pressed open by
erial going thro the conveyer.

Furthermore, the chain conveyer has be equipped with a key locked emergency stop. This
emergency stop function is used when the conveyers cover plates are opened, in order to prevent
accidental start of the chain conveyer. Emergency stop should be place on the lift or in the working
area of the lift.

SCREENS AND COVER PLATER SHOULD ALWAYS BE INSTALLED.
When replacing or repairing etc. it is necessary to uninstall cover plates and in these circumstances
it should be possible to operate the chain conveyer in order to carry out the job. In these cases only
authorized personnel are allowed in the area. When working inside the conveyer, the main switch
and emergency stop are required to be activated and locked.

Electrical engines are not allowed when cleaning a blocked conveyer — start/stopping the electrical
engine in short intervals may damage the electrical engine and the conveyers pull station.

Safety instructions:

It is necessary for installation personnel, owner and operators of the chain conveyer to read,
understand, and follow the safety instructions of both this manual and general safety instructions in
a work place.

Failure to do so may lead to serious work related accidents and wrongful operation of the chain
conveyer leading to a poor work result.

Follow these safety instructions:

Always read manuals and signage on equipment and follow the instructions.

Never remove signage and make sure to replace old and worn out signage with a new corresponding
instruction.

Learn the correct way to operate the equipment and never let untrained persons operate the
machinery.

If certain functions or parts of the machinery are not fully understood, it is necessary to contact the
supplier or Frema in order to minimize misunderstandings.

When operating and servicing, it is required to wear a work helmet, safety glasses, gloves and
safety shoes in accordance to general safety regulations.



FREMA

Installation and user guide
Page 4 of 14

FR 180 CHAIN CONVEYER

Be prepared:
Always have a first aid kit placed in a central location, mark the spot and notify the personnel
working in the area of the location.

Place signage with information for the closest hospital and fire department.
Place fire extinguishers in easy to reach spots.
Place electrical main emergency stops in central areas.

Rotating parts are dangerous:
All shields are to be kept in place so rotating parts cannot grab hold of body parts and clothes which

can lead to serious personal injuries.

When servicing all electrical functions is to be deactivated in a way so that accidental start by a
third person is 100% impossible. Lock the service switch and disconnect the power at all possible
levels.

Always wear tight fitted work clothes when servicing and operating the machinery.

3. Installation.

The chain conveyer are delivered with the following components: Tight end (2), pull (3), extention
(1) delivery chute (4) and feeding controller (5)

S I ______Jd]»_ - ]

The extension box is assembled in the length needed. The PEHD slab is the bottom and the sides
and top are steel. The following bolts are used when assembling the box:

If more than one outlet is installed it is necessary to adjust the PEHD slab according to the position
of the outlets. Pull and tight end is installed with the extension box.



FREMA

Installation and user guide

FR 180 CHAIN CONVEYER

Tighetns

Extension

Pull

Page 5 of 14

O |

1020

2970

Nomal.Redler.

Install with the required
length.

Pull and tight end are pre-
assembled upon delivery.

1.

FR 40:
FR 60:
FR 80:
FR 100:
FR 150:
FR 180:
FR 200:
FR 250:
FR 400:
2.

FR 40:
FR 60:
FR 80:
FR 100:
FR 150:
FR 180:
FR 200:
FR 250:
FR 400:
3.

FR 40:
FR 60:
FR 80:
FR 100:
FR 150:
FR 180:
FR 200:
FR 250:
FR 400:
4.

FR 40:
FR 60:
FR 80:
FR 100:
FR 150:
FR 180:
FR 200:
FR 250:
FR 400:

Side seam + seam axis:

10x20 mm bolt

10x20 mm. bolt
10x20 mm. bolt
10x20 mm. bolt
10x20 mm. bolt
10x20 mm. bolt
10x20 mm. bolt
10x20 mm.. bolt
10x25 mm. bolt

Seam bottom + side:

8x25 mm. bolt
8x25 mm. bolt
8x25 mm. bolt
10x25 mm. bolt
10x25 mm. bolt
10x25 mm. bolt
10x30 mm. bolt
10x30 mm. bolt
10x30 mm. bolt

Seam bottom by seam

axis
8x30 mm. bolt
8x30 mm. bolt
8x30 mm. bolt
10x30 mm. bolt
10x30 mm. bolt
10x30 mm. bolt
10x35 mm. bolt
10x35 mm. bolt
10x35 mm. bolt
Seam top and side:
8x16 mm. bolt
8x16 mm. bolt
8x16 mm. bolt
10x20 mm. bolt
10x20 mm. bolt
10x20 mm. bolt
10x20 mm. bolt
10.x20 mm. bolt
10x20 mm. bolt




FREMA

Installation and user guide
Page 6 of 14

FR 180 CHAIN CONVEYER

The chain assembled with shovels
and afterwards:

1. Tightens section must be
completely released.

2. Pull the chain on, adjust to
correct length and
assemble the chain.

3. Tightened the chain with
the tightens section.

4. Install all cover plates and
shields.

Connect power.
1. All cover plates must be
installed.
2. Power is connected by
authorized installer.
3. Direction of rotation shall
be checked.

The overfill safety switch shall be
installed and checked.

In addition to this safety switch, it
Is required that a key locked
emergency switch is installed on
or near the conveyer.

The key locked emergency switch is used when servicing and doing repairs on the conveyer.
Intermediate outlet can be installed as needed; this is an open/close damper, performed as a closed
dustproof box.



FREMA

Installation and user guide
Page 7 of 14

FR 180 CHAIN CONVEYER
4. User guide.

When starting the installed system it is required that the conveyer is started
before starting inflow of material.

When stopping the installed system, it is required that the inflow of material is
stopped and the conveyer is not stopped until completely empty. Then the
conveyer can be stopped.

The chain conveyer operates continuously and in cooperation with the rest of the system.
When used daily it is required that the operator is aware of any unusual noise coming from the
conveyer. Any unusual noise may be the result of:
a. Loose drive or back wheels, resulting in a crooked chain hitting the sides of the conveyer.
Centralize the wheels and tighten.
b. The Chain is slack, tighten chain.

Standard tightening is done in the tight end
of the conveyer.

If necessary it is also possible to tighten in
the pull end of the conveyer.




FREMA

Installation and user guide
Page 8 of 14

FR 180 CHAIN CONVEYER

a. Inspect chain and shovels for any damages caused by any foreign objects in the conveyer.
Replace any damaged parts and insure that the chain is able to work freely.

b. Inspect for loose or missing parts. Be especially aware of shovels, back coils, bearings plus
screws fastening these components.

c. Inspect engine and gear for unusual noise. Any increase in noise may indicate problems with
these components.

d. Inspect the conveyer for any damages such as, dents, holes or bent panels or shields.

e. Inspect other parts of the system. In some cases the conveyer may transport the noise for
other parts of the system.

Gear and engine should be inspected and serviced in accordance to the suppliers’ recommendations.

5. Warranty.

The warranty issued by the manufacturer includes manufacturing and the material of the delivered
equipment. The warranty is valid when the equipment is used as described in this user guide, and
when used in the purposed under which the equipment is delivered. The warranty covers repairs of
defects and shortcomings of delivered system and not of any possible impacts caused by these.

All repairs and replacements of components during warranty cannot be executed without preceding
approval and permission by the manufacturer.

On any used engines the same warrenty issued by the manufacturer applies.

Warranty period is valid in accordance to existing legislation.



FREMA

Installation and user guide
Page 9 of 14

FR 180 CHAIN CONVEYER

6. Drawings of spare parts.

S




FREMA

Installation and user guide
Page 10 of 14

FR 180 CHAIN CONVEYER

(i1 ] 4 \J/ 3 | 2 | 1
Parts List
IS ITEM | QTY PART NUMBER DESCRIPTION
( 1:5 ) 1 2 |12-0100 Sideplade
30 2 1 120155 Styreskinne
D 3 1 [17-0296 Bundplade
} 4 1 |17-0298 PEHD 1000
“T — 5 1 |17-0299 Topplads
_______:\th 6 3 |56-5043 Returnulle komplet
8
C B
—--—3 F ::g
-
__./&_4,-"
| -
= == — A
T —— l(_‘\
= 13
B - - -
4 (1:20)
A I L= DAty Cacaity 7~ ] o
] Bs - NiA Christien | | | 04-10-2011 |
- . FREMA FR180 - Forlaenger
Darsiy frema@frema-dk.dk = ==
NA Ti.: 70 20 31 75 56-5042 | 1/1

[ - 4 /]\ 3 I pd T




FREMA

Installation and user guide
Page 11 of 14

FR 180 CHAIN CONVEYER

[ | 5 1 4 d? ] 1 1 1

Parts List
ITEM PART NUMBER DESCRIPTION MASS QTY
1 [56-0135 Aksel 1,6 kg 1
2 [56-D138 Returrulle kg 1
D 5 |[DIN125-A27 Washear Okg 2
7 |DIN 471 - 26x1,2 Retaining rings for shaft Okg 2

100

430
I
A = Deslgrd oy ‘D] by ‘Ao By iz aE 2,
L) Bruger 06-10-2011
‘::@ — FREMA Returrulle komplet
;n;,_;' frema@frema-dk.dk — —
e TH.: 70 20 31 75 556-5043 | | 1)1

3 ] 5 I 4 4}, 3 | | 1




FREMA

Installation and user guide
Page 12 of 14

FR 180 CHAIN CONVEYER

1 7 1 [ 1 5 \J/ 4 1 3 1 1 1

Parts List
TIEM|  PART NUMEER DESCRIFTION MASS | grv
1 [12-012% [ Sideplade hare 13,2 kg 1]
I P [Steriade wenstre ] -
AA(1:8) 3 |mses Foehoid stramrer ¥ Tk 1
4 [13-5047 Mgl stramimer H 7.6 kg 1]
T |12-5048 Serarmmer L5k 2
[ R 'Ea'!lldd'.k! kg 1
7_|a7-eis Tapplade a7kg 1
b I FrE [P0 1000 Sik[ 1
9 [1r-0m08 Bunciplade 16,1 kg 1]
10|17z Sarmiedache Zhky[ 1
11 [S6-0115 Endepilade 6,8 kgl 1]
12 |565043 Rl ket 23k 1
u o 13 |S6-5045 [Strammehil sk e
1035 |
1
a = -
2
of . M o
= |2 @
8
o -|
1 -
500
q c
—
B T T T B
A A
- — =
= — T =
A rm g | | | |x 1031 | "
B FREMA | FR1B0 - Strarmmer
= frema@frama-ti —T=
S T 02031 TS [s-s044 [T

T 7 T [] T E] 4]5 ] T 3 T T 1



FREMA

Installation and user guide

FR 180 CHAIN CONVEYER

Page 13 of 14

? | [ | 5 \L' 4 |

1 1 1
Parts Lt
ITE™ PART NUMBER: CESCRIPTION UAEE QY
A-A(1:10 1_|E-0i0s [Sarmiclaske sde E E
( ) /"‘“ e Scepiade H Tkl 1|,
3 |iees plade v Dk 1]
4 |1-0ess Fortrkningiplade 156 kg
Lt 5 [a3-505 zeiehih gl 2idkgl 1]
. @ . [ PR Srnisdake Zhka 1]
7 |i7-0E05 Tapplade: 8.7 kgl 1]
- - - . 8 |17-mE17 PEHD 1000 1.3 kgl fig
L] L] . 9 |17-0518 Bundplade 3.5 kgl 1]
a = 10_|17-0eaz EErn Thky 1
' 11 |17-5061 Ui 0350 TEky[ 1
ir |56-011% Encleplade 6.8 kg 1]
Bl 13 |s6-0115 i) 0 kg i3
14 |SE-5043 Returrulle kompiet 2.3 kg 1
15 |F¥1 80 TF - 1.4 kgl 2|
16 |ISNTEA |Sugemeddar 10 kgl 1]
765
1005
of (=]
==
L] L] -
&1 T
s =
[« i
1 £ 1
+ T -
By E 4 B
A - s = A
| | ﬁ" | _
= =l e e =]
o o | [ | moew | b
N FREMA | FRAD0 - Trask
- frmaigrams-d de s =
= T 0203178 [s6-5050 [T
T ¥ T [ T ] 4}, £ T 3 T T 1



FREMA

Installation and user guide
Page 14 of 14

FR 180 CHAIN CONVEYER

iz mellemudabet anvendss som endeudeb
shal der arwendes retirkopper pé leeden
Dl o
B(1:5)
£
[+ c
—+ [
2 b Sbres oglukbes ndr keaden pf kasdet ransporteven er | it
E| (Bllers kel lisian mellem plade og keade.) |
13
1) Der shaeres ud | burd og plast pladen for mellemudabet.
2) Der monteres 2 stk underserket bolte, Bx15, p3 fwer side af mellemudpbet,
3] Mellemudgby merferes,
=) 4) Kontakter justeres <& de stopper motoren Fgr pladen er i de to yder positiorer. L
Men samticig kontrcllerer af der er lukdet samt dbert,
5] Topskemm menteres,
&) Siklethedsshaam menteres,
7) ast morkeres, tek at kasden Hiver fejet ren,
Al =] i |u--r |—mn |-| |n- | &
=
oumay L Bk L
\ Thi 702031 75 1-5097_dok | | 171
] ] q gP T T 1



